

# APM Division de: IMSA-MEX, SA DE CV

A2594-A

## TEST CERTIFICATE No. MTY 570421

Ship from:  
APM Division de: IMSA-MEX, SA DE CV  
Churubusco #1000  
Col. Santa Fé  
Monterrey, Nuevo León 64540  
Tel. 8329-5000 Fax: 8329-5024

P/O No. 710  
S/O No. MTY 58354 / 1  
B/L No. MTY 548915 / 1  
Inv No. MTY

Shp. 06/05/2004

Sold to: (40)  
ABINSA. S.A. DE C.V.  
AV. ADOLFO LOPEZ MATEOS KM. 6.5

Ship to:  
ABINSA MEXICO  
CDA NINO FLAVIO ZAVALA # 108-2  
COL. SAN JERONIMO TEPETLACALCO

SAN NICOLAS DE LOS GARZA. N.L.

REC: ABI-850726-CM7

TLALNEPANTLA. EDO. MI

### CERTIFICATE OF ANALYSIS AND TEST Cert. No. MTY 570421

CAL 1/4 PRIMERA-STANDARD - APM60M  
GaN 6.36 mm x Ancho 1233 mm (GaN 0.2502 in. x Ancho 48.5433 in.)

Heat	Properties	Tag	Pcs.	Weight
0430955	PCED/RTEN/%ELON/APRO=<JIMENEZ>/MILLS=<0000000500> THICKNESS=6.3540	702084C	1	10,320
0430955	PCED/RTEN/%ELON/APRO=<JIMENEZ>/MILLS=<0000000500> THICKNESS=6.3560	702085B	1	10,430
0410688	PCED/RTEN/%ELON/APRO=<JIMENEZ>/MILLS=<0000000500> THICKNESS=6.3550	702086B	1	11,480

3

32,230

Heat	**** Chemical Analysis ****
0410688	C=0.079 Mn=0.959 Si=0.0194 P=0.0096 S=0.004 Al=0.0352
0430955	C=0.08 Mn=0.903 Si=0.019 P=0.0095 S=0.0051 Al=0.0391